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Package leaflet: Information for the patient  

  

Sotapiryn 300mg/250mg/2 mg effervescent tablets  

  

(paracetamol/ascorbic acid/chlorphenamine maleate)  

  

Read all of this leaflet carefully before you start taking this medicine because it contains 

important information for you.  

- Keep this leaflet. You may need to read it again.  

- If you have any further questions, ask your doctor or pharmacist.  

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, 

even if their signs of illness are the same as yours.  

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet.  

  

What is in this leaflet  

1. What Sotapiryn is and what it is used for  

2. What do you need to know before you take Sotapyrin  

3. How to take Sotapiryn  

4. Possible side effects  

5. How to store Sotapiryn  

6. Contents of the pack and other information  

  

1. What Sotapiryn is and what it is used for  

  

Sotapiryn is used to treat the symptoms of colds and flu.  

This medicine is available in the form of effervescent tablets. Each pack contains 10 or 20 effervescent 

tablets.  

  

Sotapirin has analgesic and antipyretic effects.  

  

2. What do you need to know before you take Sotapiryn  

  

Do not take Sotapiryn:  

- if you have a hypersensitivity to the active ingredients, to any of the excipients or to any other 

substance that is chemically similar to any of the ingredients (in particular antihistamines with a 

chemical structure similar to chlorphenamine);  

- if you are pregnant, planning to become pregnant or breast-feeding;  

- if you are taking medicines containing paracetamol that are contraindicated in patients suffering 

from glucose-6-phosphate dehydrogenase deficiency and in patients with acute haemolytic 

anemia;  

Due to its anticholinergic effect, Sotapiryn should not be used:  

- if you suffer from glaucoma, prostate hypertrophy, bladder obstruction, pyloric and duodenal 

stenosis, or other stenosis of the gastrointestinal tract, as Stapiryn has an anticholinergic effect.  

  

Warnings and precautions  

Talk to your doctor or pharmacist before taking Sotapiryn.  

Due to the presence of paracetamol in its ingredients, Sotapiryn should be used with caution in people 

with renal and hepatic insufficiency. During treatment with paracetamol, make sure that all medicines 

you are about to take do not contain paracetamol, as if taken in high doses, it can lead to serious side 

effects.  
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Tell your doctor if you need to take another medicine with Sotapiryn.  

Talk to your doctor immediately:  

- if the fever persists for more than three days;  

- if the symptoms do not improve;  

- if other symptoms appear within five days;  

- if the symptoms are accompanied by severe fever, redness, profuse mucus and persistent cough.  

  

Do not use for a long time. If you have any further questions, ask your doctor or pharmacist.  

  

Sotapiryn contains an antihistamine. At their usual therapeutic doses, antihistamines can cause side 

effects that vary widely from patient to patient and from drug to drug. The most common side effect is 

drowsiness. As adults over the age of 65 are more sensitive to this type of medicine, dose determination 

for them requires special care. High or prolonged doses of this product can cause liver damage and can 

lead to serious changes in blood and liver function. Ascorbic acid (vitamin C) should be used with 

caution in people suffering from glucose-6-phosphate dehydrogenase deficiency, pigmentary cirrhosis, 

Cooley's disease or sideroblastic anemia.  

Because effervescent tablets contain aspartame, a type of phenylalanine, patients with phenylketonuria 

(phenylalanine hydroxylase enzyme deficiency) should be aware of the risk of phenylalanine 

accumulation.  

  

Other medicines and Sotapiryn  

Please tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines, including medicines obtained without a prescription.  

  

Patients who have been treated with rifampicin, cimetidine, glutethimide or antiepileptics such as 

phenobarbital or carbamazepine should take paracetamol very carefully and only under strict medical 

supervision.  

Paracetamol may interact with the uricemia test (phosphotungstic acid method) and the blood glucose 

test (glucose-osidazo-peroxidase test).  

Like all medicines containing antihistamines, this product may relieve the first symptoms of ototoxicity 

caused by certain antibiotics. As the product may interact with alcohol, tricyclic antidepressants, 

neuroleptics and other CNS depressants, such as barbiturates, sedatives, anxiolytics and hypnotics, these 

drugs should not be taken during treatment with Sotapiryn.  

Some medicines and Sotapiryn may interact with each other. Tell your doctor if you are taking:  

  

- anticoagulants;  

- metoclopramide;  

- drugs with anticholinergic action;  

- oral contraceptives or anticonvulsant drugs, which, when used regularly, can lead to enzyme 

induction that speeds up the metabolism of paracetamol; 

- flucloxacillin (antiobitic), due to a serious risk of blood and fluid abnormality (high anion gap 

metabolic acidosis) that must have urgent treatment and which may occur particularly in case of 

severe renal impairment, sepsis (when bacteria and their toxins circulate in the blood leading to 

organ damage), malnutrition, chronic alcoholism, and if the maximum daily doses of paracetamol 

are used. 

  

Sotapiryn should not be used if the patient has been treated with anti-inflammatory drugs, as well as in 

patients who have recently been treated with monoamine oxidase (MAO) inhibitors - up to two weeks 

after stopping this treatment.  
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Sotapirin with food and drink  

Sotapiryn should be taken after a meal.  

  

Pregnancy, breastfeeding and fertility  

You should not use Sotapiryn if you are pregnant or breast-feeding, if you think you may be pregnant or 

if you want to become pregnant. 

  

Driving and using machines  

Because Sotapiryn may cause drowsiness, people who drive or perform tasks that require full 

concentration should be aware of the potential risk.  

  

  

3. How to take Sotapiryn  

  

Always take Sotapiryn exactly as your doctor has told you. If you are not sure, talk to your doctor or 

pharmacist.  

  

The recommended dosage is one effervescent tablet twice a day.  

  

Do not exceed the recommended dose without consulting your doctor.  

Patients over 65 years of age should take the recommended dose.  

  

The effervescent tablet should be taken after a meal, pre-dissolved in half a glass of water. See your 

doctor if your problem starts to recur or if you notice a change in its characteristics.  

  

Use only for short periods of time, no more than 3 days as an antipyretic and 5 days as an analgesic.  

  

If you take more Sotapiryn than you should  

Do not take more tablets than your doctor advised. If you take too much medicine, contact an ambulance 

immediately or tell your doctor immediately.  

  

In case of overdose, the already mentioned symptoms of drowsiness, lethargy and slow shallow 

breathing are observed.  

If extremely high doses are taken, the paracetamol contained in the product may cause hepatic cytolysis 

and develop into massive necrosis.  

N-acetylcysteine administered immediately after a high dose of paracetamol is effective in limiting liver 

damage. Unabsorbed drug should be removed from the gastrointestinal tract by inducing vomiting or 

gastric lavage.  

  

The patient should remain under medical supervision and receive maintenance therapy. If you have any 

further questions on the use of this product, ask your doctor or pharmacist.  

  

4. Possible side effects  

  

Like all medicines, this medicine can cause side effects, although not everybody gets them.  

  

Common side effects (may affect up to 1 in 10 people):  

- Drowsiness;  

- Asthenia;  

- Photosensitivity;  

- Dry mouth;  



5 

 

- Urine retention;  

- Increased viscosity of bronchial secretion.  

  

Uncommon side effects (may affect up to 1 in 100 people):   

- Thrombocytopenia;  

- Leukopenia;  

- Anemia;  

- Agranulocytosis;  

- Changes in liver function;  

- Hepatitis;  

- Changes in renal function (acute renal failure, interstitial nephritis, haematuria, anuria);  

- Gastrointestinal reactions;   

- Dizziness.  

  

The following side effects are classified with unknown frequency:  

- Skin reactions of various types and degrees, such as erythema multiforme;  

- Stevens-Johnson syndrome;  

- Epidermal necrosis;  

- Hypersensitivity reactions, such as angioedema;  

- Swelling of the larynx;   

- Anaphylactic shock.  

  

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not 

listed in this leaflet.  

  

Reporting of side effects  

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via the national reporting system of 

Bulgarian Drug Agency.  

By reporting side effects you can help provide more information on the safety of this medicine.  

  

Contacts:  

Bulgarian Drug Agency.  

Bulgaria  

8 Damyan Gruev Str. 

1303 Sofia Tel.: +35 

928903417 website: 

www.bda.bg  

  

5. How to store Sotapiryn  

  

Keep this medicine out of the sight and reach of children.  

  

Do not use Sotapiryn after the expiry date which is stated on the carton. The expiry date refers to the last 

day of that month.  

  

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment.  

  

  

6. Contents of the pack and other information  

http://www.bda.bg/
http://www.bda.bg/
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What Sotapiryn contains  

The active substances: paracetamol 300 mg; chlorphenamine maleate 2 mg, as 1,42 mg chlorphenamine; 

sodium ascorbate 280 mg as 250 mg vitamic C.  

  

The other ingredients are: sodium bicarbonate, sodium carbonate, anhydrous citric acid, sorbitol, 

polyvinylpyrrolidone, dimethicone, aspartame, orange and lemon flavor.  

  

  

Marketing Authorisation Holder:  

Tchaikapharma High Quality Medicines Inc.  

1 G. M. Dimitrov Blvd, Sofia 1172, Bulgaria  

Tel.: 02/ 962 54 54 FAX: 

02/ 960 37 03  

e-mail: info@tchaikapharma.com  

  

Manufacturers:  

E-Pharma Trento S.p.A  

Via Provina, 2 (loc. Ravina) -38040 (TN)  

Italy  

  

Tchaikapharma High Quality Medicines Inc.  

1 G. M. Dimitrov Blvd, Sofia 1172, Bulgaria  

  

For any information about this medicine, please contact the Marketing Authorization Holder:  

  

Tchaikapharma High Quality Medicines Inc.  

1 G. M. Dimitrov Blvd, Sofia 1172, Bulgaria  

Tel.: 02/ 962 54 54 FAX: 

02/ 960 37 03  

e-mail: info@tchaikapharma.com  

  

  

This leaflet was last approved  

May, 2022 

  


